Replacement Parts Bag List Stock #..oovevveenne Description
Stock #.............. Description DTXC8218%........ Front Knuckle Arm Set ........ 29 x2pcs, D,FK x4pcs
DTXC1535.......... 5Xx10mm Bearing .....ccccceevvvveeeiiiiieeeninnnnn HH x2pc | DTXC8219%........ Rear Knuckle Arm Set.......... 162 x2pcs, E,K x4pcs
DTXC1541 .......... 5 x 10mm Flanged Bearing...........c.cccoen... N x2pcs | DTXC8407........ Receiver Box Set............. 79,80 x1pc, A,B,C x2pcs
DTXC1585.......... 8 x 16mm Bearing DTXC8570.......... Roll Bar/Handle............... 7 x1pc, A x4pcs, E x8pcs
DTXC1597 .......... 12 X 18mm Bearing ........ccccoveeveeverrennennn DTXC8781 .......... Amm Screw PiNs ... PP x4pcs
DTXC6108.......... Air Filter Set.......c.......... DTXC8817°........ Servo Mount Set............ccueeee.. 66,67,68,69,P x1pc,
DTXC6109........... Air Filter Foam Element C x5pcs, B,V x12pcs
DTXC6160°"........ Antenna Tube ......ccoooviiiieiie e DTXC8874% ........ Servo Horn Set ..., 63,64,65 x1pc
DTXC6273% ........ Steering Ball End Set............ DTXC8877°"........ Servo Saver Set............. 72,73,74 x1pc, 163 x4pcs
DTXC6302°........ Battery Box Set........ccccee.... DTXC8879 .......... Servo Saver Metal Parts Set ............ 75,76,77 x1pc
DTXC6447 .......... BOdY Clip..veeveeiieieeieeiece e DTXC8899........... Center Transmission Shaft........................ 123 x1pc
DTXC6449% ........ Body Mount Set.........c.cc.e... DTXC8908.......... Top Shaft.......cccevieiiiie, 137,138,140,M x1pc
DTXC6529 .......... Body Warhead Green ... DTXC9014 .......... Shock Assembled............coeeieiiiiiiiiniceie x2pcs
DTXC6530.......... Body Warhead Red.........cccccoovvvveeviiieeniiieene DTXC9052 .......... Shock Seal Set .................. 98,104,105,107 x 2pcs,
DTXC6531 .......... Body Warhead BlUe ..........cccceviiiiiiiiiice 106 x4pcs
DTXC6532 .......... Body Warhead Yellow.... DTXC9072 .......... Shock Piston.......ccccovveeveeiiiiee e 99,V,F x4pcs
DTXC6533........... Body Warhead White ...........cccocviiiniiiiinnenn DTXC9089........... Shock Body Set .........cccueeee 97,101,102,173 x2pcs
DTXC6534 .......... Body Warhead Purple.......ccccccovveviceeniiienne DTXC9103 .......... Shock Spring Yellow 103 x2pcs
DTXC6535........... Body Warhead Unpainted.............cccoceevvennene. xlpc | DTXC9138.......... Shock Shaft 100 x2pcs
DTXC6721 .......... Brake Lever Set............ 125,126,U,F x1pc, T x2pcs | DTXC9139........... Shock Boot Set 108 x4pcs
DTXC6722 .......... Brake Set........cccce..... 129,166,Q x2pcs, 128 x3pcs | DTXC9148 .......... Shock Parts Set ..........cccceeennnn. 109,110,111 x2pcs
DTXC6828°........Rear Bulkhead Set.............ccccceeeeernnn. 177,178 x1pc | DTXC9149.......... Shock Mount Set............ 18 x2pcs, F,V,17,89 x4pcs
DTXC6829%........Front Bulkhead Set..........c...ccooviiinninne 19,20 x1pc | DTXC92675 ........ Shock TOWETr.......c.covvvrienieeieenneee 16 x2pcs, D x4pcs
DTXC6844°".......Bumper Set...........ccueeee 38,150 x1pc, 33,A x2pcs, NN x8pcs

39,63,E,W x4pcs, D x8pcs | DTXC9290°........ Center Skid Plate Set................ 5,6 x1pc, B x2pcs,

DTXCB998 ..........ChaSSIS ......uuiiiiiiiiiiiiiie e D x6pcs
DTXC7152 .........Clutch Nut .........ccceeveinnnen. DTXC9291°"........ Front/Rear Skid Plate .... ...40,41 x1pc, | x4pcs
DTXC7153........17T Clutch Bell .....coovvviiieieieeeeee s DTXC9301 .......... Slipper Inner Plate ........ccocvvveeviiieeeeennn. 136 x1pc
DTXC7158...........3-Pin Clutch Shoe................ DTXC9302........... Slipper Spur Plate.........cccocevveeiienieneeneee 133 x1pc
DTXC7166 ..........3-Pin Clutch Spring.......ccccccccevvvvieveennennnn. DTXC9307 .......... Slipper Spring Set........c.cc....... ...132,141,11 x1pc
DTXC7193 ..........2 Speed Clutch........cccceecvreriennne DTXC9308.......... Slipper Pad Set.......ccccovcivieniiecreee, 134 x2pcs
DTXC7194 ..........Gear Mount w/One-Way ...........cccecuuue DTXC9398 .......... 1St Gear SPUS ...cceeeiiiiiiiiiieeee e 122 x1pc
DTXC9399........... 2nd Gear Spur...... ....120 x1pc
DTXC7284 .......... DTXC9404 .......... Spur Gear 49T ....ooocveiiieiieee e 135 x1pc
DTXC7285 DTXC9417 .......... 2-Speed Clutch Hardware Set................. 167 x1pc,
DTXC7316 168,169 x2pcs
DTXC7359% ........ Differential Housing Set......... DTXC9419 .......... Reverse Shift Fork Assembly............. 131,160 x1pc
DTXC7377 .......... Differential Ring Gear............... DTXC9421 .......... Reverser Input Gear ...........ccccvvevvvieeennnnne 142 x1pc
DTXC7378.......... Differential Pinion Drive Cup.......... 48,171,PP x1pc | DTXC9422 .......... Reverser Lock Assy ......145,146,148,158,165 x1pc
DTXC7379.......... Differential Pinion DTXC9423 .......... Reverser Bevel Gears................. 130,143,144 x1pc
DTXC7405.......... Differential Seal Set DTXC9424 .......... Reverser Bearing Mount.................... 149,161 x1pc
DTXC7406% ........ Differential Case DTXC9425 .......... Reverser Bearing ........occeveevvveeeesniieeeninens 164 x1pc
DTXC7426 .......... Small Bevel Gear Set DTXC9426 .......... Reverser Output Gear.............. ....147 x1pc
DTXC7427 .......... Differential Joint Set DTXC9448 .......... Steering/Shifting Linkage Set................... 83,62,59,
DTXC7428% ........ Transmission Case T,U,Z x1pc,
DTXC7433 .......... Large Bevel Gear Set ........ccccceevvvveeennne 46,56 x2pcs FF.CC,D,Y,G x2pcs
DTXC7459........... Center Dogbone Set.........cccocevieieeiiicnnns 3,4 xlpc | DTXC9471 .......... Steering Extension Set.......... 159 x2pcs, D,F x4pcs
DTXC7511 .......... Drive Hex Set .....ccccovveeveviiieeeeieeene 32,46 x4pcs | DTXC9476% ........ Drag Link Set.........cccccvvvevnnnen. 71 x1pc, 70,D x2pcs
DTXC7598 .......... Exhaust Manifold ...114,115,179 x1pc | DTXC9490.......... Bellcrank POSt .......c.cccovveveerieiieeenne 78,1,C x2pcs
DTXC7599 .......... Exhaust Coupler Set........cccoooveveiiciinennnns 113 x1pc | DTXC9536%........ Upper Arm Set 23,25 x2pcs
DTXC7611 .......... Engine Mount Set.............c........ 84 x1pc, 85 x2pcs, | DTXC9537°........ Lower Suspension Arm .......c.cccoceerveeeenee 26 x2pcs
C x4pcs,mm,KK x8pcs | DTXC9646 .......... Throttle/Brake Linkage Set ................... 60,61 x1pc,
DTXC7612 .......... Engine Mount Screw Set...........cceveenneenn. C x4pcs, 58,AA,T x2pcs,
MM,KK x8pcs Y,BB,G x4pcs
DTXC7666 .......... Tire INSErtS ..cceviieieeiee e 152 x2pcs | DTXC9657 .......... Thrust Bearing Set..........cccocoeu... 174,175,176 x1pc
DTXC7707 .......... Flywheel w/Collet...........cccceevveeeennnnnnnn. 91,92 x1pc | DTXC9707 .......... Tires w/lnserts
DTXC7817 .......... 165cc Race Fuel Tank........... 8 x1pc, UUVV x3pcs | DTXC9746 .......... 34mm TurnbuckKle..........ccccovoveiiiniiiniees 24 x2 pcs
DTXC7818.......... Fuel Shut-Off Clamp.......ccccoeeeeeeiiciiiees 181 x1pc | DTXC9754 .......... 72mm Turnbuckle ..........ccccveevciieeniiienn 170 x2pcs
DTXC80375 ........ Front Hub Carrier Set............... 27 x2pcs, 30 x4pcs | DTXC9767 .......... 6mm Washer
DTXC8038% ........ Rear Hub Carrier Set ........ 155,156 x1pc, 30 x4pcs | DTXC9839 .......... WhEEIS ...,
DTXC8041 .......... Upper Hinge Pin Set........... 28,35 x4pcs, H x16pcs | DTXC9930.......... TuNEd PiPe....coovieiiciece e
DTXC8042 .......... Lower Hinge Pin Set........... 31,34 x4pcs, H x16pcs | DTXC9931 .......... Tuned Pipe Mount Set
DTXC8043........... Lower Hinge Pin Brace ..........ccccccecvvvnne. 37 x2pcs | DTXR3000.......... TOOI Kit .o
DTXC8044 .......... Upper Hinge Pin Brace ..........ccccceeveveveennns 36 x1pc | DTXZ1061........... Instruction Manual...........ccccoevcvieeriiiieee e
DTXC8095.......... Top Shaft Gear ........c.cccocvvciiciniennnn. 138,139 x1pc | DTXZ1063........... Engine Tuning DVD ST 27

DTXCB8106 .......... Center Joint Set................ 116,127 x1pc, PP x2pcs




Hardware

Stock #........ Description DTXC9764 ...3mm Lock Washer ... KK x10pcs
DTXC7630...2.0Mmm E-Clip ...oeveiiiiiiiiieeee e T x10pcs | DTXQO0263...3mm Pan Head Machine Screw........... B,C,D x5pcs
DTXC7631 ...2.5mm E-Clip O x10pcs | DTXQ0265...3mm Pan Head Machine Screw Long.....P,W x5pcs
DTXC8240 ...3mm Locknut .........cccoeoviiiieieiiiiiee e, F x10pcs | DTXQO0269...4mm Pan Head Machine Screw Long......... K x5pcs
DTXC8242 ...5mm Flanged Locknut ...........ccccoovveinneenns S x10pcs | DTXQ0273...3mm Flat Head Machine Screw...GG,l,00,UU x5pcs
DTXC8626 ...3 x10mm Button Head Hex Screw ......... QQ x10pcs | DTXQ0273...3mm Flat Head Machine Screw..................... x5pcs
DTXC8647 ...3x8mm Self-Tapping SCrew .................... RR x10pcs | DTXQ0285...3mm Socket Head Machine Screw ........... TT x2pcs
DTXC8650 ...3x6mm Pan Head Screw...............ccceeeee.. A x10pcs | DTXQO0305...4mMm Set SCreWS.......ccceeeeeeieiiiiiiiiiiiiiiiineees J x3pcs

DTXC8653 ...3x12mm Socket Head Screw.... ..MM x10pcs | DTXQO0403...3mm/4mm Metal Nut ...........ccccooviiieeninnne X x10pcs

DTXC8654 ...3x15mm Button Head Hex Screw...........NN x10pcs | DTXQ0424 ...4mm Steel Locknut Il X5pcs
DTXCB8660 ...3Xx3mm Set SCrew .........ccoeeeveiiiiiiiiiiiiinnes G x10pcs | DTXQO0503...4mm/5mm Metal Washer ............ccccceonee M x10pcs
DTXC9303 ...Slipper Thrust Bearing..........ccocevvveeinneennnns DD x1pc | DTXQO0524 ...3mm E-Clip....cccccooviiriiieiiiee e H x10pcs
DTXC9763...3x8MmM Washer.........cccccocvveriiieiiiienieeee V x10pcs | DTXQ0525...4mMM E-CliP ...ooovviiiiiiieeiiee e L x10pcs
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This parts list shows the key number, part description
and parts bag stock number for ordering. If there are
multiple stock numbers listed, that particular part is
available in several places. Refer to the replacement
parts bag list for the contents of each parts bag.

#  Item Description........ccccveenunnen. Available in Stock #
1 Left Side Chassis Plate..........cccccccevniieeeenns DTXC6998
2 Right Side Chassis Plate ............ccccccovvvneen. DTXC6998
3 Rear Center Drive Shaft...........cccocovvveennnnn. DTXC7459
4 Front Center Drive Shaft...........cccccovveennnn. DTXC7459
5 Front Chassis Skid Plate..............cccccveevnnnen. DTXC9290
6 Rear Chassis Skid Plate ...........cccccceeviinnenn. DTXC9290
7 Chassis Rollbar..........cccoocviviiiiiiiiieiiieen DTXC8570
8 165cc Race Fuel Tank ........cccccevvivieeennnnnen. DTXC7817
9 Manifold Spring Plate..........ccccoovieveiiiineenn. DTXC7598
14 Front Body MOUNL.........ccuvveieiiiiiieeeiiiieeeee DTXC6449
15 Rear Body MoUNt........occvieieiiiiiieeeiiiieeeee DTXC6449
16 ShOCK TOWET .....coiiiiiiiiiiiiiice et DTXC9267
17 Upper Shock Mount Bushing ...........cccccee.e. DTXC9149
18 Upper Shock Mount Shaft............cccocoeeeee DTXC9149
19 Right Front Bulkhead ............cccceeiiiiiieeenns DTXC6829
20 Left Front Bulkhead...........cccccooviiiiiiiiiinnnen, DTXC6829
21 Upper Differential Housing...........cccccovvveeeen. DTXC7359
22 Lower Differential HOuSING ........cccovevviiiinenn. DTXC7359
23 Inner Upper Suspension Arm ..........ccccueeeen. DTXC9536
24 34mm Turnbuckle...........ccoeiiiiiiiiiiiiee, DTXC9746
25 Outer Upper Suspension Arm............cceee.... DTXC9536
26 Lower Suspension ArM.......ccccoceeeeernieneeenn DTXC9537
27 Front Hub Carrier.......cccovieeeiiniiieee e DTXC8037
28 Upper Outer Hinge Pin .....c..cooeviiiieeiiiieen, DTXC8041
29 Front Knuckle Arm .......ccccooeeeiiiiieieiiiieeen, DTXC8218
30 Hub Carrier Bushing.................. DTXC8037,DTXC8038
31 Lower Outer HiNge PiN.......ccccveiviiiieeeninen, DTXC8042
32 DriVe HEX .eovveiiiiiiiiiiie e DTXC7511
33 Front Bumper Headlight Caps ..................... DTXC6844
34 Lower Inner Hinge Pin .......cccccceiviiieeenninn. DTXC8042
35 Upper Inner Hinge Pin ..., DTXC8041
36 Upper Hinge Pin Brace ..........ccccoeieveennnnen. DTXC8044
37 Lower Hinge Pin Brace ..........ccccoeeviveeennnen. DTXC8043
38 Front BUMPEeTr ..o DTXC6844
39 Bumper Mount A........ccccooviiiiiiiiiiiieeneee e DTXC6844
40 Lower Bulkhead Brace...........ccccooevvvreennnnnen. DTXC9291
41 Differential Skid Plate...........cccccovvieeeinnnnen. DTXC9291
42 CV DOghone .......cccooiiiiiiiiiiiieeeiee e, DTXC7284
43 CV Coupler....cccccoviieieiiiiineaens DTXC7285,DTXC7284
44 CV Coupler Pin .....cccccoevviieeeens DTXC7285,DTXC7284
45 CV AXIE e DTXC7284
46 2.5X14mMm Pin ..o DTXC7511,DTXC7284

DTXC7427,DTXC7433
47 Differential Pinion Gear..........ccccoecvveeeennnnen. DTXC7379
48 Differential Pinion Drive Joint....................... DTXC7378
49 Differential Case........cccceveviiiieeeiiiiiieee e, DTXC7406
50 Differential Case Gasket ........... DTXC7405,DTXC7377
51 Differential Ring Gear ..........cccccovvvvveeennnnen. DTXC7377
52 Differential Drive JOINt.........cccceeviiiiieernnnnen. DTXC7427
53 Bumper Mount B........cccccoovviiiiiininiiiiieneeeen DTXC6844
54 Differential Spider Gear Shaft...................... DTXC7426
55 Differential Spider Gear ..........cccocvvveeennnnnen. DTXC7426
56 Differential Bevel Gear ...........ccccoocvveeeennnnen. DTXC7433
57 Differential O-RiNg..........cccceec.. DTXC7405,DTXC7427

58 Throttle Linkage Ball Cup .......c.cccvvvveennnnnn. DTXC9646

59 Shift Linkage Ball Cup ........ccccovvivereiniinnen, DTXC9448

60 Throttle Linkage Wire........ccccccovvvvveeininnnnen. DTXC9646
61 Brake Linkage Wire.........ccccvveiviiieeeeiniinenen, DTXC9646
62 Shift Linkage Wire........ccoocovveiiiiiveeiiniieenen, DTXC9448
63 Throttle Servo Arm........ccccveveiiiieeeeiiieeeen, DTXC8874
64  Shifting Servo Arm ........ccccceeevviiieeeeiniinenen. DTXC8874
65 Steering Servo Arm .......occcceeeviiiieeeenniieeen DTXC8874
66 Front Steering/Shifting Servo Mount............ DTXC8817
67 Rear Steering/Shifting Servo Mount............. DTXC8817
68 Front Throttle Servo Mount...........ccccocuveeee. DTXC8817
69 Rear Throttle Servo Mount............cc.coccuveeeen. DTXC8817
70 Draglink Bushing.........cccoocvveieiiiiiiieeiiieeen, DTXC9476
71 DraglinK....c.cooeeeiieiiiiiieeee e DTXC9476
72 Right Bellcrank..........ccccovviiiiiiniiiiiiciieen, DTXC8877
73 Upper Left Bellcrank ...........ccccovviveiiininnenen, DTXC8877
74 Lower Left Bellcrank .........ccccccovvvieeiiininnnnen, DTXC8877
75 Servo Saver Tube........cccoooiviiiiiiie, DTXC8879
76  Servo Saver SPring.....ccceeeeeervieeeenniinneens DTXC8879
77 Servo Saver Adjuster Collar...........cccoocuveeeen. DTXC8879
78 Bellcrank POSt ........ceeeviiiiiiiiieiiieee i, DTXC9490
79 RAAIO TIAY «ooivveeeeeeiiiieeee et DTXC8407
80 Radio Tray Lid .......cccoveeiiiiiiiiiiiiieeee e, DTXC8407
81 Battery BOX .....ccccoeeiiiiiiiiiiiiieeee s DTXC6302
82 Battery BoxX Lid.......cceeveiiiiiiiiiiiiieiee e, DTXC6302
83 27mm Turnbuckle..........cccoevviiiiiiiiiiie, DTXC9448
84 Engine Mount Bulkhead.............ccccccconinneen. DTXC7611
85 Engine Mount Plate...........cccccooviiiveiininnnnen, DTXC7611
86 Air Filter Adapter Tube ........ccoeovviieeiiiineen, DTXC6108
87 Air Filter Base ........cccevveviiiieieiiiieeee i DTXC6108
88 Air Filter Element....................... DTXC6109,DTXC6108
89 Shock Cap BUShING .......occvvveveiiiiiiiciiiee, DTXC9149
90 AIr Filter Cap .....cccovvvvveieeiiiiiiee e DTXC6108
91 Flywheel Collet........c.cceeiviiiiiiiiiiiiiieiien DTXC7707
92 3-Pin Flywheel ..., DTXC7707
93 Clutch Nut/Pilot Shaft..........ccccoociiiiiiiiinen. DTXC7152
94 3-Pin Clutch SPring.......coccoveeveiiiiieeeeiiiineeen. DTXC7158
95 3-Pin Clutch ShOes .........ccvvvveiiiiiiieiiiiieen DTXC7166
96 Clutch Bell 17T ..., DTXC7153
97  ShOCK Cap......cvveieiiiiiiiee et DTXC9089
98 Shock Diaphragm........cccoocvveieiiiiiieeeiniineeen. DTXC9052
99  ShOCK PiStON .....cccovviiiiiiiiiiiie e DTXC9072
100 Shock Shaft.........ccvveeeiiiiiiiiiiiiieee e DTXC9138
101 ShOCK BOAY ....cccoiiiiiiieiiiiiiee e DTXC9089
102 Shock Spring Adjuster Collar...........ccccceene. DTXC9089
103 ShOCK SPriNg....cccovveeeeiiiiiiee e DTXC9103
104 Shock Seal Spacer ........ccccevvvveeeeeiiiiiieeenns DTXC9052
105 Shock Seal Washer...........ccccooieiiiiiiinnens DTXC9052
106 Shock Seal O-RiNG .......ccvveeiiiiiiieeeiiiiieeens DTXC9052
107 Shock Seal Retainer .........ccccocvveeeeiiiiieeennns DTXC9052
108 ShOCK BOOL......ccciiiiiiiieiiiiiiie e DTXC9139
109 Lower Shock Spring Retainer ...................... DTXC9148
110 Shock Ball End...........ccocoieeeiiiiiiiiiiiiieeene DTXC9148
111 Shock Ball .......ccoovveieieiiiiiiiiiiieee e DTXC9148
112 TUNE PIPE vt DTXC9930
113 Silicone Exhaust Coupler..........cccccoviuiieeennns DTXC7599
114 Exhaust Manifold (Header) .........cccocuvveeennee DTXC7598
115 Exhaust Gasket.........ccoocvveeeiiiiiieiiiniiieeens DTXC7598
116 Front Transmission Drive Joint..................... DTXC8106
117 Rear Transmission Case Half...................... DTXC7428
118 Transmission DUSt PIUg ..........cccceeeviiiiieeeenns DTXC7428
119 2-Speed CIUtCh .......coeeviiiiiiiiiiiieeieeeee DTXC7193
120 2nd Gear With HOUSING..........ccvvveeeiiiiiieenns DTXC9399
121 1st Gear Hub With One-Way ...........ccccceee DTXC7194



122 1St GEAN ..vvvveeeiieee it DTXC9398

123 Center Transmission Shaft............c..cccceeeene DTXC8899
124 Front Transmission Case Half ...................... DTXC7428
125 Brake Lever Pin........cccoooieeiiiniiiieeiieeeee DTXC6721
126 Brake LeVer........cccoviiiiiiiiiiiie e DTXC6721
127 Rear Transmission Drive Joint .............cc...... DTXC8106
128 Brake Plate...........cccceeeiiiiiiiiiiiiieeeiieeeee DTXC6722
129 Brake DisK........ccooiiiiiiiiiiiiiiiiice e DTXC6722
131 Shift Fork Lever HOrn........ccccoocvvveeeniinieeeens DTXC9419
132 Slipper Clutch SPring ........cccovvvveeeniiiieeeennns DTXC9307
133 Slipper Clutch Spur Plate..............ccccvvveneeee. DTXC9302
134 Slipper Clutch Pad .........ccccceevviiieeiiiiiiieeene DTXC9308
135 Spur Gear 49T .....ceeeieiiiieee e DTXC9404
136 Slipper Clutch Inner Plate ...........ccccocvveeeene DTXC9301
137 Top Shaft.....c.coeeeiiiiiiieii e DTXC8908
138 Top Shaft Pin.......cccccovvvieeennen. DTXC8095,DTXC8908
139 Top Shaft Gear........ccccooivieeeiiniiiiee e DTXC8095
140 Top Shaft BUShING.........cceveeiiiiiieieiiiiieeeee DTXC8908
141 Slipper Clutch Washer ...........cccccceeviiiieeennns DTXC9307
142 Reverser Input Gear.........cccccveeeiniiiiinnennen, DTXC9421
143 Reverser Bevel Gear.........ccccoocvvveieiiiiieeenns DTXC9423
144 Reverser Bevel Gear Pin ........cccccccoviiieeene DTXC9423
145 Rear Reverser LOCK .......c..ceeeviiiieeeiiiiiieeenns DTXC9422
146 Center Shaft Bushing..........c.ccooceeiniiinnnnns DTXC9422
147 Reverser Output Gear........ccccceevvvvivnvnennen. DTXC9426
148 Front Reverser LOCK..........cocoviiiieeeniiiieeennns DTXC9422
149 Reverser Bearing Mount............ccccovvvveeeene DTXC9424
150 Rear BUMPEr........coovvciiiiiiiiiieeeeee DTXC6844
151 THME et DTXC9707
152 Foam Tire Insert.........cccceeeennee DTXC7666,DTXC9707
153 5-Spoke Chrome Wheel..........cccccevviieeennns DTXC9839
155 Right Rear Hub Carrier ..........coceeevviinieeennns DTXC8038
156 Left Rear Hub Carrier .......ccccocvvveeeniiiiieeenns DTXC8038
157 Tuned Pipe Mounting Wire..........cccocvveeeene DTXC9931
158 Reverser Selector Pin.......ccccoocvvveeeiiiiiieeenns DTXC9422
159 Knuckle Arm Extension Plate ...................... DTXC9471
160 Reverse Slider Plate .........ccccoocvvveeeiiiiieeennns DTXC9419
161 Reverser Bearing Snap RiNg ..........cccoeeeene DTXC9424
162 Rear Knuckle Arm.........ccoceeeiiiiieeeniiiieeeens DTXC8219
163 Bellcrank Bushing ..........ccccccovviiieiiiniiiieennns DTXC8877
164 25x32mm Reverser Bearing .........c..ccveeeene DTXC9425
165 Reverse Shift Ring Plate............ccccovveeenne DTXC9422
166 Brake Screw Sleeve..........ccccovviveiiiiiiieeenns DTXC6722
167 2nd Gear Plate.........cccocvieeeiiiiiieeeiieeeee DTXC9417
168 2-Speed Clutch PinS ......cccoeeviiiieieiiiiieeeee DTXC9417
169 2nd Gear Screw Pin.........ccccoviieiiiiiiieeenns DTXC9417
170 72mm Turnbuckle ...........cccceiiiiiiine DTXC9754
171 Differential Pinion Spacer ..........cccccovvveeeenne DTXC7378
172 Tie Rod Ball ENS .........cvvveeiiiiiiiieiiiiieeee DTXC6273
173 Spring Adjuster O-RiNg ..........ccoveeeriiiiieeeennns DTXC9089
174 Thrust Bearing Outer Washer ...................... DTXC9657
175 Thrust Bearing .........ccoovviiiiiiiniiieceiiiieeees DTXC9657
176 Thrust Bearing Inner Washer....................... DTXC9657
177 Right Rear Chassis Bulkhead..................... DTXC6828
178 Left Rear Chassis Bulkhead ........................ DTXC6828
179 Exhaust Manifold (Header) Spring............... DTXC7598
180 6MM WaSher ........coevveiiiiiiie e DTXC9767
181 Fuel Shut-Off Clamp ......ccceeeeiiiiieeeniiiieeees DTXC7818

HARDWARE

A 3x6mm Pan Head Screw .............ccccvvvveneen. DTXC8650
B  3x8mm Pan Head Screw..........ccccccceveeeeennn. DTXQ0263
C 3x10mm Pan Head Screw.........cccccceeeeeeennnn. DTXQ0263
D 3x12mm Pan Head Screw.........cccccccveeeeennnn. DTXQ0263
E 3x15mm Pan Head Screw ............ccccuvvveeeee. DTXC6844
F  3mm LockNUL.........oooiiiiiiiieeeee e DTXC8240
G 3x3mMm Set SCrew........oooeeeeeiiiiiiiiiiiiieeeeieiens DTXC8660
H  3mMmE-Clip ..o DTXQ0524
I 3x10mm Flat Head Screw ............ccccoeeeneeee DTXQ0273
J  AX5MM Set SCreW.......cvuveeeeiiiiiiiieeeeeee e DTXQ0305
K 4x15mm Pan Head Screw .........ccccccceeveeennnn. DTXQ0269
L 4Amm E-Clip oo DTXC0525
M 5mm Washer.......ccccccooiiiiiiiinieeeen DTXQO0503
N  5x10mm Flanged Bearing...........ccccovcvvveeenne DTXC1541
O 2.5MM E-ClP weeveiiiiiiieeiiiiiiieieeee e DTXC7631
P 3x14mm Pan Head Screw.........ccccccceveeennnn. DTXQ0265
Q 3x20mm Button Head Hex Screw................ DTXC6722
R 8X16mm Bearing.......cccocuveeeeriiiiiieeeiiieeeene DTXC1585
S 5mm Flanged Locknut ..........c.coocvveeeininnnnen. DTXC8242
T 2MME-Clp .o, DTXC7630
U 4mm Ball Stud........cccceevveeennnn. DTXC6721,DTXC9448
V. 3mm Flat Washer.......cccccceiiiiiiiiiiiiiieeeeee, DTXC9763
W 3x18mm Pan Head Screw ............ccccvvvveeeeen. DTXQ0265
X 3MM NUL e DTXQ0403
Y Linkage Collar..........ccceeeeinnnnnns DTXC9646,DTXC9448
Z  Shift Linkage PiVOt ..........cccoocciiiiiiiiieeee DTXC9448
AA Throttle Linkage Pivot ...........cccccoovviieeennnnne. DTXC9646
BB Servo Linkage Spring, Hard..............ccccc.... DTXC8233
CC Ball End Insert..........cccuvvvveeennn. DTXC6273,DTXC9448
DD Slipper Thrust Bearing .........ccococeeeeviivieeeenns DTXC9303
FF Steering Link Ball ENd ...........ccooceeiiiiieeeens DTXC9448
GG 3x6mm Flat Head Screw .........ccccveeeeeeeeennnn. DTXQ0273
HH 5X10mm Bearing.......cccocuveeeeiiiiieeeeeiiiieeeene DTXC1535
I 4mm LocknUL .....oooviiiiiiiieeee e, DTXQ0424
JJ 8x9.5x.2mm Steel Shim...........ccccceeeeenennnn. DTXC7194
KK 3mm Lock Washer .........cccccceeeeeiiiiiiiiiie, DTXC9764
LL 12 X 18mMm Bearing........cccceeerrvreeeeeiiiieeeens DTXC1597
MM 3x12mm Cap Head Screw..........ccccvcvveeeenne DTXC8653
NN 3x15mm Button Head Hex Screw................ DTXC8654
OO 3x8mm Flat Head Screw .........ccccveeeeeeeeeennn. DTXQ0273
PP 4mm Screw Pin ...... DTXC8781,DTXC8106,DTXC7378
QQ 3x10mm Button Head Hex Screw................ DTXC8626
RR 3x8mm Self-tapping Screw ..........cccecvvveeenne DTXC8647
SS Body Clip.coeeiieiieeiieeee e DTXC6447
TT 3x10mm Cap Head Screw..........cccocvvveeeennne DTXQ0285
UU 3x12mm Flat Head Screw .........ccccccceeveeennnn. DTXQ0273
VV 3mMm O-RiNG.....ccciiiiiiiiiiiieeiiceeceeen DTXC7815
WW Servo Linkage Spring, Soft...........cccceeeennne. DTXC8233
XX 9.5x15x.5mm Steel Shim..........ccccocceeeeeeenn. DTXC7194
YY 8x11x.3mm Steel Shim...........cccccviveeeenennnn. DTXC7194
Z7Z 12.5x15.8x.5mm Steel Shim.........cccccceeeeenn. DTXC7194

To order replacement parts or to send your model in for
repairs covered under warranty, you should send your
model to DuraTrax’s authorized U.S. repair facility:

Hobby Services
3002 N. Apollo Drive, Ste. 1, Champaign, lllinois 61822
Attn. Service Department
Phone: (217) 398-0007 9:00 A.m. - 5:00 p.M. Central Time M-F
E-Mail: hobbyservices@hobbico.com

| “Tindicates Stress-Tech™ part |




SUPERTIGRE G27CX Engine

Stock #

DTXG0351
DTXG0364
DTXG0404
DTXG0408
DTXG0413
DTXG0432

DTXG0444
DTXG0461
DTXG0469
DTXG0474
DTXG0491

DTXG0509
DTXG0527
DTXG0538
DTXG0546
DTXG0556
DTXGO0574

Description Includes
Front Bearing .......ccccooovviivivinnnen. 7 x1pc
Rear Bearing.......cccccoevevvivivninnenn. 8 x1pc
Carburetor Dust Boot................. 26 x1pc
Carburetor Body...........cccoevuneeee 22 x1pc
Slide Valve .......cccccceeiiiiiiiiiins 23 x1pc
Carburetor Gasket Set .....26,30,32x1pc,
29,34 x2pcs,

24 x3pcs

Carburetor Complete...........ceoeneeee x1pc
Carburetor Retainer set ...36,37,38 x1pc
Carburetor O-Ring...........c...c.... 29 x2pcs
Connecting Rod ...........cocoviviineeen. 6 x1pc
Cover Plate for Recaoill.......... 16,17 x1pc,
18 x4pcs

Backplate Screws..........cccco...... 18 x4pcs
CrankCase .........eeeeveeeeniiiiiiiiiiieen, 1 x1pc
Crankshaft.......cccccceeiiiiiiiiiiiiieen, 9 x1pc
Piston / Cylinder Set.................. 2,3 x1pc
Fuel Inlet Nozzle.............. 30,31,32 x1pc
Head Button with Shims ............. 5 x1pc,

12 x2pcs

Stock # Description Includes
DTXGO0581......Cylinder Head.............. 4 x1pc, 12 x4pcs
DTXG0596......Head Shim / Gasket set............ 16 x1pc,

12 x2pcs
DTXGO0598......Low Speed Needle....25 x1pc, 24 x2pcs
DTXGO0610......Cylinder Head Screws.............. 12 x4pcs

DTXGO0618......High Speed Needle Socket........ 33 x1pc

DTXGO0621......High Speed Needle .............. 34,35 x1pc
DTXG0637...... One-way Bearing ...........coeeeuueeee 19 x1pc
DTXGO0646......Piston Pin Set............ 10 x1pc, 11 x2pcs
DTXGO0756......Recoil Starter Set......20 x1pc, 21 x3pcs
DTXGO771......Start Shaft..........ccooeveiviiiiineenn 15 x1pc
DTXGO777......Start Shaft Pin ............cccee.. 13,14 x1pc
DTXGO0801......Throttle Arm ........ccccvvivieeieeeeennnnn. 27 x1pc
DTXGO0814......Throttle Stop Screw ................... 28 x1pc
DTXP6033...... Super Start Backplate ........ 39,40,41,42,

43,44,45 x1pc,
47 x2pcs, 46 x3pcs

Optional Part:
DTXG0490...... Cover Plate Standard
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